
�

�

�

�

�

�

��

��

��

�� �� ��

��

��

��
��

��

��

�	

��

��

�


��
��

�	

�


��

��

��

��

��

��
��

����

��
��

��

��

�

�	

		

	�

	�

	�

	� 	�	�

	�

	�

�


�	 ��

�� ��

��

��

��

BST 104/60 V


	

��

	


�	

��

��
�


1-800-700-5919 (US/CA) WWW.CSUNITEC.COM 
info@csunitec.com

+1-203-853-9522 (Intl.)



BST 104/60V 0962U000

No. Description Order No. Pcs No. Description Order No. Pcs 

1 turnstile  complete 15200100 1 40 gasket 83000066 1

2 turnstile 796UN740 1 41 vacuum handle 796DE813 1

3 lever   Ø 10 796UN746 1 42 o-ring  6x2 83000083 1

4 knob 40600061 2 43 valve insert 796UN650 1

5 spring loaded thrust pad 85000157 1 44 compression spring 85000175 1

6 cylinder pin  5x30 80200627 1 45 plug 796UN814 1

7 threaded pin  M8x8 80201427 1 46 washer  9x28 80201372 1

47 allen screw  M8x40 80201161 1

48 vacuum rubber 796UN862 1

10 machine holder  complete 79600789 1 49 allen screw  M10x20 80201146 2

11 machine holder 796UN789 1 50 washer  10 80201380 2

12 circular level  D14 85000153 1

13 horizontal level 85000152 1 52 column w/ scale  complete 79600049 1

14 thrust piece 796UN763 4 53 column 796UN749 1

15 pinion shaft 796UN730 1 54 safety plate 796UN907 1

16 steel bush 796UN770 2 55 washer  10,5 80201384 4

17 threaded pin  M5x5 80200758 2 56 screw  M10x80 80201171 2

18 knurled screw  M8x25 85000158 1 57 screw  M8x55 80201224 1

19 flat clamp  small 796UN779 1 58 grab handle 796DE816 1

20 spindle lock pin  M12x1,5 85000156 1 59 thread sleeve  M6x30 80201148 2

21 clamp 796UN819 1

22 screw  M8x25 80201145 2 61 supporting set 79600871 1

23 fitting 796DE766 2 62 supporting tube 796UN871 2

24 screw  M10x18 80201453 2 63 supporting holder 796UN908 1

25 hexagonal nut  M10 80201039 2 64 square 796UN925 1

26 clamp 80600178 1 65 clamping lever 85000169 1

27 screw  M5x12 80201230 1 66 screw  M8x70 80201167 1

67 washer  8,4 80201383 2

29 base  complete 79600241 1 68 hexagonal nut  M8 80201221 1

30 base 796UN241 1 69 allen screw  M10x20 80201146 2

31 thread insert  M12x24 85000163 4 70 washer  10,5 80201384 2

32 washer  13 80201381 4 71 hexagonal nut  M10 80201034 1

33 hexagonal nut  M12 80201014 4

34 ring screw  M12x85 80201144 4 equipment:

35 cape nut  M12 80201013 4 spanner   SW 6 80430043 1

36 plug-in nipple 85000164 1 spanner   SW 8 80430044 1

37 screw   M8x16 80201160 2 spanner   SW 4 80430046 1

38 angle 796UN817 2

1-800-700-5919 (US/CA) WWW.CSUNITEC.COM 
info@csunitec.com

+1-203-853-9522 (Intl.)




